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Clinical Presentation

AF-related OUTCOMES

Asymptomatic or
Silent (1)

Haemodynamically
unstable

* Syncope

* Symptomatic hypotension

* Acute HF, pulmonary
oedema

* Ongoing myocardial
ischaemia

» Cardiogenic shock

Haemodynamically stable 2

Frequency in AF

Death 1.5 - 3.5 fold increase | Excess mortality
related to:
* HF, comorbidities
* Stroke
Stroke 20-30% of all ischaemic | + Cardioembolic, or
strokes, 10% of * Related to comorbid
@ cryptogenic strokes vascular atheroma
LV dysfunction / | In 20-30% of AF * Excessive ventricular
Heart failure patients rate
* Irregular ventricular
contractions
+ A primary underlying
cause of AF
Cognitive decline | HR 1.4/ 1.6 * Brain white matter
/Vascular (irrespective of stroke lesions, inflammation,
dementia history) * Hypoperfusion,
* Micro-embolism
Depression in 16-20% | * Severe symptoms
(even suicidal ideation) and decreased QoL
* Drug side effects
Impaired quality | >60% of patients * Related to AF burden,
of life comorbidities,
psychological
functioning and
medication
% * Distressed personality
tpe
Hospitalizations | 10-40% annual * AF management,
hospitalization rate related to HF, Ml or
AF related symptoms
* Treatment-associated

complications
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CHA,DS, - VASc Score for Atrial Fibrillation
Stroke Risk
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1(male): oral anticoagulant should be considarad
22 oral antiooagulant is recommended

MDCalc




[ Patient with Atrial Fibrillation; Eligible for Oral Anticoagulation

| 2
( AF patients with prosthetic mechanical heart valves or moderate-severe mitral stenosis?
] 1
No Yes
¥ 4
Step 1 Identify low-risk patients VKA with high time in
therapeutic range

(target INR range depends
B A 4 on type of

Low stroke risk? valve lesion or prosthesis)
(CHA_,DS,-VASc score: 0 in males 1 in females)

I |
No Yes
h 4 h 4
Step 2 No antithrombotic
Consider stroke prevention (ie. OAC) in all AF patients with treatment
CHA,;DS3>-VASc =1 (male) or =2 (female)

Address modifiable bleeding risk factors in all AF patients.
Calculate the HAS-BLED score.

If HAS-BLED =3, address the modifiable bleeding risk factors
and ‘flag up’ patient for regular review and follow-up.
High bleeding risk scores should not be used
as a reason to withhold OAC.

¥
C CHA,DS,-VASc )

T T
=1 (male) or =2 (female) =2 (male) or =3 (female)

L 4 ¥

OAC should be considered OAC is recommended
(Clgss I1a)

Step 3 Begin NOAC (or VKA with high time
in therapeutic range®)
NOACs generally recommended
as first line therapy for OAC
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Recommendations for ventricular rate control in patients with AF*

Recommendations

Beta-blockers, diltiazem, or verapamil are recommended as first-choice drugs to control heart rate in AF patients with
LVEF>40%,492.507:511529

Beta-blockers and/or digoxin are recommended to control heart rate in AF patients with LVEF<40%,86:491:502512.530-532

Combination therapy comprising different rate controlling drugsd should be considered if a single drug does not achieve the target

heart rate.>*>**

A resting heart rate of <110 bpm (i.e. lenient rate control) should be considered as the initial heart rate target for rate control therapy.*®

Atrioventricular node ablation should be considered to control heart rate in patients unresponsive or intolerant to intensive rate

and rhythm control therapy, and not eligible for rhythm control by LA ablation, accepting that these patients will become pace-

maker dependent.>'¢>%32353¢

In patients with haemodynamic instability or severely depressed LVEF, intravenous amiodarone may be considered for acute con-

trol of heart rate, %1515
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Table Il Dose selection criteria for NOACs

Dabigatran
Standard dose 150 mg b.i.d.
Lower dose 110 mg b.i.d.

Reduced dose

Dose-reduction Dabigatran 110 mg b.i.d. in patients with:

criteria e Age >80 years
e Concomitant use of verapamil, or

® Increased bleeding risk

Rivaroxaban Apixaban
20 mg o.d. 5 mgb.i.d.
15 mg o.d. 2.5 mg b.i.d.

CrCl15-49 mL/min At least 2 of 3 criteria:
e Age >80 years,
e Body weight <60 kg, or
e Serum creatinine

>1.5 mg/dL (133 pumol/L)

b.i.d. = bis in die (twice a day); CrCl = creatinine clearance; o.d. = omni die (once daily).

Edoxaban
60 mg o.d.

30 mg o.d.
30 mg 0.d/15 mg o.d.

If any of the following:
e CrCl30-50 mL/min,
e Body weight <60 kg,
e Concomitant use of verapamil, @

SC 2020

quinidine, or dronedarone




"RATE CONTROL OR RHYTHM CONTROL
48 KIEM SOAT TAN SO HAY KIEM SOAT NHIP

Rhythm control has been shown to improve cardiovascular
outcomes and survival when compared with rate control among
high-cardiovascular-risk patients who are treated early in the course

of their disease

https://www.uptodate.com/contents/management-of-atrial-fibrillation-rhythm-control-versus-rate-control
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Rhythm control strategy to reduce AF related symptoms — improve QoL
Confirm: Stroke prevention; Rate control; Cardiovascular risk reduction (comprehensive cardiovascular prophylactic
therapy — upstream therapy, including lifestyle and sleep apnoea management)

v
Evaluate if symptoms are present ]
I |
Symptoms absent Symptoms present
h 4 \ 4
Exclude unconscious adaptation to reduced physical capacity \ [ Symptoms ]

v

T L] T
Restore SR by cardioversion to evaluate symptoms® ‘ Symptoms not AF Symptoms are AF Unclear if AF related

related related
¢ |

Symptoms are AF related

I Consider rate control - Restore SR by cardioversion
to evaluate symptoms?®
* Holter if paroxysmal AF to
assess relation to AF episode
v

Symptoms are AF related
v y v

Assess factors favouring rhythm-control:
* Younger age
* 1t AF episode or short history
* Tachycardia-mediated cardiomyopathy
+ Normal - moderate increased LAVI / atrial conduction delay (limited atrial remodeling)
+ No or few comorbidities / heart disease
* Rate control difficult to achieve
+ AF precipitated by a temporary event (acute iliness)
* Patient’s choice

T T
Non-favouring factors prevailing Favouring factors prevailing
v \ 4
+ Assess if risk factors for AF can be modified Rhythm control:
+ Consider referral to EP specialist AAD
PVI
v In selected patients:
Re-assess risk factors Surgical ablation or Thoracoscopic ablation

10
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Assess factors favouring rhythm-control.
» Younger age
+ 1% AF episode or short history
 Tachycardia-mediated cardiomyopathy
» Normal - moderate increased LAVI / atrial conduction delay (limited atrial remodeling)
*No or few comorbidities / heart disease
* Rate control difficult to achieve
+ AF precipitated by a temporary event (acute illness)
 Patient’s choice

11




REASONS NOT TO PERFORM CARDIOVERSION:

MEDIC

- Asymptomatic or minimally symptomatic multiple comorbidities
- Advanced age

- Marked left atrial enlargement/dilatation, significant mitral regurgitation or stenosis, or those with
florid hyperthyroidism.

- Underlying precipitant (eg, thyrotoxicosis, pericarditis, pneumonia, or mitral valve disease) has
not been corrected before cardioversion.

— Those with left atrial thrombus or who have presented with a thrombotic event (eg, stroke or
transient ischemia).

— Person who has previously failed the procedure (ie, had only a brief period of sustained sinus
rhythm following a prior cardioversion).

- Those where AF has been continuously present for more than one year .

- Drug refractory patients may have successful conversion to SR but are less likely to maintain
SR long term. Cather ablation for AF may be a solution to maintaining SR for some patients in
this situation.

12
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Recommendations for rhythm control

Recommendations

Rhythm control therapy is recommended for
symptom and QoL improvement in sympto-
matic patients with AF.>>' >

Class®

Level®

13




[ CARDIOVERSION for ATRIAL FIBRILLATION ]

I I
Haemodynamically stable Haemodynamically unstable

¥
[ 1. Check OAC status ] | Emergency electrical cardioversion I
] T
MEDIC Already on therapeutic OAC Not already on OAC
‘ v + v
Proceed with cardioversion as desired: Start as soon as possible Check OAC status
immediate or delayed for possible NOAC (or VKA?®) or LMWH as soon as possible
spontaneous cardioversion or UHF and proceed to step 3
v
[ 2. Check current AF episode duration ]
T I
AF onset <12 hours OR 12 - <48 hours AF onset 248 hours or unknown
X —
Cardioversion within 48 hours of AF onset Elective cardioversion >48 h of AF onset
Wait for delayed Eha:manologmalsandmxensmn&lecﬂmal
cardioversion, Pharmacological | |" Within <3 weeks of therapeutic OAC if a TOE
electrical rdioversion excludes LA/LAA thrombus, or
cardioversion electrical « After 23 weeks of therapeutic OAC
 Early cardioversion cardioversion Ideal candidates: ;
after initiation of + Wait for sponta- * AF 248 h or unknown duration
anticoagulation neous cardioversion | [ AF 12-48h + CHA,DS,-VASc 22, or 23,
therapy (or perform « AF with previous TE, or mitral stenosis
Ideal candidates: cardioversion if (moderate/severe), or prosthetic mechanical
-AFonset<12h+no | needed)within48h | | heart valve
previous TE of onset
+ AF onset 12-48 h + Ideal candidates:
CHADS-VASc=<1_ | AFonset<12h+no
ors2, previous TE
« AF onset<24 h +
CHA,DS,-VASc 51,
ors2,
v v v

3. Decide on Continued OAC post-cardioversion
+ Short-term (4 weeks) OAC post-cardioversion if CHA,DS,-VASc = 0_or 1, (OPTIONAL if AF onset definitely <24 h)

« Long-term OAC for all patients with CHA DS -VASc 21_ or 22, (see also section 10.2.2.6)

@ESC 2020




— RECURRENCE RATE OF ATRIAL
44\ FIBRILLATION AFTER CARDIOVERSION
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In patients at risk of stroke, it is recommended
that OAC therapy is continued long term after
cardioversion according to the long-term antico-
agulation recommendations, irrespective of the
method of cardioversion, the apparent mainte-
nance of sinus rhythm, or characterization of AF

as a ‘first-diagnosed episode’.*'*%7#87¢

16




CASE LAM SANG 01

MEDIC 10:46 Wed 15 Nov wes
& nthsoftvn
R 4= . o Ho tén: ) Ném sinh: 1975 - Nam
- Nam 47 tudi, tién str: THA 10 nam, et o
Nghé nghiép: So thé BHYT:

diéu tri déu.

Huyét ap: 133/78 , 118/74 Mach: 86, 74 Cao: 167 cm; Néng: 72 kg; Nhiét dg: 37°C
Tién sir bénh: Bénh nhan la bénh cii BV tim Tam Dic
A an oA Hién tai 6n
- 12/ 2022, h6i hép nhiéu trong 1 1 do & Kém: Té K
Lam sang: kham thyc thé binh thuong

by by b Y » of .

A = A a A P 2 Chan doan: TANG HUYET AP
tuan, va mo héi, mét nhiéu. ECG tai s e ok
ROI LOAN MO MAU ( TANG TRIGLYCERIDE)
VIEM DA DAY ON ( néi soi)

dia phwong: rung nhi tan sé that 100

(Creat: 1.01, eGFR: 88, K FPG: 6.6 )
THUOC PIEU TRI: (Gém 5 loai thudc)

lan / phat. Men tim, chire ndng tuyén

1. Amlodipin 10mg (Amlodipin) 30 Vién
Ngay udng 01 ldn, ldn 01 vién (sdng)
glap, Sleu am tlm trong gIO’I han blnh 2. Losar-Denk 50 (Losartan Potasium) 30 Vién
- Ngay uéng 01 lan, lan 01 vién (chiéu)
N 3. NEVOL 2,5mg (Nebivolol 2,5mg) 30 Vién
th U’O’n g Ngay uéng 01 lan, ldn 01 vién (chiéu)
4. Rosubolic-10 (Rosuvastatin ) 30 Vién

Ngay udng 01 ldn, ldn 01 vién (chiéu)
5. Sopezid 40 (Esomeprazol 40mg) 05 Vién




CASE LAM SANG 01, ECG




A BAN LUAN CA LAM SANG 1

MEDIC

- Bénh nhan tré

- C6 triéu chirng hoéi hop nhiéu

- Con rung nhi dau tién, mai xuat hién mot tuan ( > 48 gio)

- Khéng c6 bénh tim cau trac, khdng bi cwéng giap, khéng ¢6 nhiéu bénh ly ndi khoa.
-> CHUYEN NHIP

> XU tri: tAng liéu chen beta, cho thém khang déng 3 tuan

- Sau 3 ngay, bénh nhan van khéng dung nap dwoc rung nhi, hdi hdp nhiéu, nén

bé&nh nhan 1én tai kham, chuyén BV tim Tam B¢ chuyén nhip bang shock dién ( siéu

am tim qua thwc quan trwéc) °







10:51 Wed 15 Nov L] T @ 27%0

& nthsoftvn
Huyét dp - Mach: 127/80-80 Cao: 167 cm; Nang: 72 kg; Nhiét do: 37°C
Tién st bénh: Bénh nhan 1a bénh cit BV tim Tam PircHién tai 6n

MEDIC Chan doan: RUNG NHI CON PA CHUYEN NHIP THANH CONG ( 12/2022)
TANG HUYET AP
TANG DPUONG HUYET POI
ROI LOAN MO MAU ( TANG TRIGLYCERIDE)
VIEM DA DAY ON ( nbi soi)
(Creat: 1.01 , eGFR: 88, K FPG: 6.6 , MSCT mach vanh: hep mach vanh khong y nghia)

THUOC BPIEU TRI: (Gém 5 loai thuéc)

1. Exforge 5/80 (Amlodipin 5mg, Valsartan 80mg) 30 vién
Ngay uéng 01 lan, ldn 01 vién (sdng)
2. Concor 2.5mg (bisoprolol fumarate) 30 Vién
Ngay uéng 01 lan, lan 01 vién (sdng)
3. Rosubolic-10 (Rosuvastatin) 30 Vién
Ngay uéng 01 lan, lan 01 vién (chiéu)
4. Amiodarone 200mg (Amiodarone) 30 vien
Ngay uéng 01 lan, lan 01 vién (sdng)
5. Rivaroxaban 10mg (RIVAROXABAN 10MG) 30 Vién
Ngay uéng 01 lan, lan 01 vién (sdng)
LOI DAN BS Tp.HCM, ngay 24/10/2023 - 16:34
- Clr an man, cr an m&, bo do long, da dong vat Béc si diéu tri
- Tap thé duc trén 30 phut / ngay []

- TAI KHAM TRUOC KHI HET THUOC .
- LICH KHAM BS NGA THU BA, THU NAM
PHONG 4 IAU 3. Bs.CKI. Phan Thi Minh Nga

* PKDK Hoa Hao khéng cé phong kham bén ngoai, vui long vao trong dang ky kham.




CASE LAM SANG 02

< Camera 22:49 Wed 15 Nov (L1 = 97% .

MEDIC

*1895580*

Bénh nhén nam 64 tuai: Ho tén: Nam sinh: 1959 - Nam

bia chi: bT:
Nghé nghiép: S thé BHYT:

Huyét ap - Mach: 145/84-79 Cao: 165 cm; Nang: 63 kg; Nhiét dg: 37°C

A l’\ 1 4 y " 1 4 \
- Tang huyét ap, dai thao duwong Tl AOUTE i
) ’ R . &
Chan doan: RUNG NHI ( CHADVAS- SCORE: 4 BIEM
TD BENH MVACH VANH MAN
. TANG HUYET AP
~ N A =4 PAI THAQ PUUNG TYPE II

rung NhT tr nhiéu nam nay ( > 5 HEP 50.% DONG MACH CANH TRAI
TIEU ALBUMINE GIAI POAN A3 ( Uacr: 546)
HO VAN BA LA 2.5/4 ( PAPS:41 MMHG)
ROI LOAN MO MAU

n é m ) ( C HADVAS S C O R E : 4 2%2??3(?25#%: 12.7..>8.9, HbAIC: 10.05...> 83 %)

THUOC PIEU TRI: (Gém 8 loai thudc)

1. LANTUS SoloSTAR (but tiém) (Insuline glargine) 02 100
= U/mL X 3mL
-D I E M ) Ngay tiém dudi da 01 ldn, ldn 20 ui (lic 20 gi®)
2. galvusmet 50mg/1000mg (VILDAGLIPTIN + 60 VIEN
METFORMIN)
Ngay uéng 02 lan, lan 01 vién (sang- chiéu sau dan)
~ ~ ~ N ’ 3. FENTANIA-10MG (Dapagliflozin 10mg) 30 vién
- Bénh nhan khong triéu chirng
- . 4. Normodipine 5mg (Amiodipin 5mg) 30 vién
Ngay uéng 01 lan, lan 01 vién (sang)

5. Losar-Denk 50mg (Losartan Potassium) 30 Vién

hoi hop, kiém soét tan so tot .

. Rosutrox_20mg (Rosuvastatin 20mg)
Ngay uéng 01 lan, ldn 01 vién (chiéu)

7. Rivaroxaban 10mg (RIVAROXABAN 10MG) 30 Vién
Ngay uéng 01 ldn, ldn 01 vién (chiéu)
8. Nolpaza 40mg (pantoprazole 40mg) 30 vién [( hai thang)]
Ngdy uéng 01 ldn, ldn 01 vién (sdng truéc an 30 phiit)
LOL DAN BS Tp.HCM, ngay 19/10/2023 - 07:56

Bac si diéu tri




'.sa  CASE LAM SANG 02- BAN LUAN

1. Bénh nhan 1&n tudi

2. Rung nhi > 1 nam

3. Nhiéu bénh néi khoa phdi hop

> KHONG CHUYEN NHIP, KIEM SOAT TAN SO

23




CASE LAM SANG 03

< Camera 23:24 Wed 15 Nov sew

MEDIC

Bénh nhan nam, 79 tudi:

- Tang huyét ap, rung nhi

da diéu tri khang déng > 10

nam

> KIEM SOAT TAN SO

& nthsoft.wn

HH Y TE HOA HAO - PHO
% UNG TAM CHAN POAN Y KHOA - MEDIC)

o © Ping kv kham tryc tuyén =;
254 Hba Hao, P.4. Q.10, TP, HS Chi Minh hitp fjmedichh.nthsoftvn 2
A DT: 028.39270284 - 028.39272136, Mail: hoahao254@medic.com.yn | 108 app: Medic Hoa Hao
Qr code ket qua chira bénh 4n cira quy khach. Medic khong chiu trach nhiém néu quy khach cung cip cho nguin khdc.

QRCode két qua _ i
6225*

KHOA CAO HUYET AP - PHONG: 4
*712

KHAM BA KHOA

Ho tén Nam sinh: 1944 - Nam
bia chi PT:
Nghé nghiép: néng S6 thé BHYT:

Huyét 4p - Mach: 144/83 - 70 (11:25) Cao: 156 cm; Nang: 55 kg; Nhiét dé: 37°C
Tién sir bénh: Bénh nhan la bénh cii BV tim Tam Puic

Pang diéu tri khang déng

Bénh nhan dn

Chan doan: TANG HUYET AP

RUNG NHI

TD SUY NUT XOANG

TD BENH MACH VANH MAN

ROI LOAN TUAN HOAN NAO

THOAI HOA KHOP

THIEU MAU ON

LOANG XUONG

( eGFR: 69...> 84 , K: 4.02 , INR: 1.16 , t-score : -3.4)

THUOC PIEU TRI: (Gm 6 loai thudc)

1. Bonsartine 25mg. (Losartan 25mg) 30 Vién
Ngay uéng 01 ldn, Idn 01 vién (sang)

2. Gatfatit_10mg (Atorvastatin Tablets 10 mg) 30 Vién
Ngay uéng 01 ldn, ldn 01 vién (chiéu)

3. ACERONKO 1mg (ACCECOUMAROL ) 15 VIEN IKHANG PONG]
Ngay uong 01 ldn, ldn 01/2 vién (chi€éu ( uéng cdch xa bira an))

4. B-Hist 16mg (Betahistine dihydrochloride) 30 vién
Ngay uéng 01 ldn, ldn 01 vién (sdng)

5. Zedcal- op (Calcium, Calcitriol, Zinc) 30 Vién
Ngay uéng 01 ldn, Ildn 01 vién (sdng)

6. Virtizin 5 (Flunarizine capsules 5mg) 10 Vién
Ngay uéng 01 ldn, ldn 01 vién (uéng khi chong mdt)

LOL DAN BS Tp.HCM, ngay 04/07/2023 - 11:29

- Bénh nhan dang uéng khang déng, néu cé vét ac si diéu tri
bam da, danh rang chay mau...> ngimg khang
déng va bao bac s§

- Phoi nang, udéng sira, tap thé duc

- Cir Aan man, cir an mé, bé dé long, da déng vat
- Tap thé duc trén 30 phit / ngay

TICH KHAM RS NGA THITRA THITNAM

Bs.CKI. Phan Thi Minh Nga
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Patient education: High-alert medications

Having surgery, injection...

Pregnancy

Avoiding injury

Some of the medicines that can affect anticoagulants include certain:

= (NSAIDs) (take paracetamol instead if you need pain relief)

= antibiotics

= antidepressants

= Steroids

= anticonvulsants (medicines used to treat epilepsy)

Make sure your medicine is what the doctor ordered

25




PN REFERENCE

2020 ESC Guidelines for the diagnosis and management of atrial fibrillation

developed in collaboration with the European Association of Cardio-Thoracic Surgery
(EACTS)

https://www.uptodate.com/contents/warfarin-beyond-the-

basics?topicRef=3431&source=see_link
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